SEMESTER VI



CIVIL ENGINEERING

CORE COURSES - S6

SLOT E%%JRSE COURSES L-T-P | HOURS | CREDIT
A CET302 | STRUCTURAL ANALYSIS —II 3-1-0 4 4
B CET304 | ENVIRONMENTAL ENGINEERING 4-0-0 4 4
C CET306 | DESIGN OF HYDRAULIC STRUCTURES 4-0-0 4 4
D CETXXX | PROGRAM ELECTIVE | 3-0-0 3 3
c HUT300 INDUSTRIAL ECONOMICS & . 3 3
FOREIGN TRADE
F CET308 | COMPREHENSIVE COURSE WORK 1-0-0 1 1
R/M/H | VAC REMEDIAL/MINOR/HONOURS COURSE 3-1-0 4% 4
TOTAL 25/29 | 23/27
MINOR COURSES - S6
R/M/H | CET382 | ESTIMATION, COSTING AND VALUATION 3-1-0 4 4
GEOTECHNICAL INVESTIGATION & GROUND
R/M/H | CET384 | | oROVEMENT TECHNIQUES ‘- ¥ 4
R/M/H | CET386 | ENVIRONMENTAL HEALTH& SAFETY 3-1-0 4 4
HONOURS COURSES - S6
R/M/H | CET394 | FINITE ELEMENT METHOD 3-1-0 4 4
[...]
Resources Engineering

Course Outcomes: After the completion of the course the student will be able

Course .. Prescribed
Description of Course Outcome .
Outcome learning level
To appreciate the role of environmental engineering in )
COl . pp. h . g . Understanding
improving the quality of environment
To plan for collection and conveyance of water and waste )
CO2 . A Applying
water
To enhance natural water purification processes in an )
CO3 . . P P Analysing
engineered environment
To decide on appropriate technology for water and waste )
CO4 B = Evaluating
water treatment

Mapping of course outcomes with program outcomes (Minimum requirement)

PO1|PO2|PO3|PO4|PO5 | POG6|POT7|POS|POY|POI10 l;(l) 1;(2)
CO1| - - - . ; " 7 P - : . -
CO 2 - i - - - - - : - -
CO3 - : - -

W W W

CO4




Assessment Pattern

Continuous Assessment

Bloom’s Category Tests End Semester Examination
1 2

Remember 10 10 15
Understand 10 10 15
Apply 15 15 35
Analyse 15 15 35
Evaluate
Create
Mark distribution
Total CIE ESE ESE
Marks Duration
150 50 100 3 hours

Continuous Internal Evaluation Pattern:

Attendance : 10 marks
Continuous Assessment Test (2 numbers)  : 25 marks
Assignment/Quiz/Course project : 15 marks

End Semester Examination Pattern: There will be two parts; Part A and Part B. Part A
contain 10 questions with 2 questions from each module, having 3 marks for each question.
Students should answer all questions. Part B contains 2 questions from each module of which
student should answer any one. Each question carries 14 marks and can have maximum 2 sub-
divisions.



Course Level Assessment Questions

CO1:To be able to appreciate the role of environmental engineering in improving the
quality of environment

1.Explain from a health perspective the need for treating drinking water and safe disposal of
waste water

2.How to dispose the sludge from waste water treatment plant safely?

3.How to remove colloidal range particles from water to satisfy drinking water norms?
CO 2: To be able to plan for collection and conveyance of water and waste water
1.How design period is decided for water supply schemes?

2.Discuss various types of pumps used in a water supply scheme

3.Compare separate and combined sewerage systems

CO3: To be able to enhance natural water purification processes in an engineered
environment

1.Discuss different types of aerators with their advantage and limitations

2.Design a continuous flow rectangular sedimentation tank for a population of 20,000 persons
with an average per capita demand of 120 litres per day. Assume a detention period of 6 hours.

3.Design an activated sludge plantto treat 6.0 Mld of sewage with BOD of 210 mg/I. The final
effluent should be 30 mg/l

CO4: To be able to decide on appropriate technology for water and waste water
treatment

1. Compare aerobic and anaerobic biological processes for treating waste water

2.Explain in detail the different disinfection techniques available for water and waste water
treatment?

3.Discuss the treatment method available for high strength waste water



SYLLABUS

Module 1

Introduction to environmental engineering and role of environmental engineers-enhancing
natural purification processes in an engineered environment-public health perspective for
treating water and waste water - lhr

Water quantity estimation:
Population forecast- water demand estimation-types of demand- demand fluctuation -3 hrs

Estimation for waste water quantity:

Dry weather flow and storm water flow-population equivalent-design period -2 hrs
Collection and conveyance:

water intake structures- -gravity flow and pressure flow systems- 1 hr

Systems of sewerage: separate and combined-types of pumps for water and waste water
conveyance - 2 hrs

Module 2

Layout plan of a conventional water treatment plant- site selection-concept of unit operations
and unit processes-Screening-types of screens -aeration -aerator types- 3 hrs

Theory and principles of sedimentation-Stoke’s law-Types of settling -Design of plain
sedimentation tanks - 4 hrs

Mechanisms of coagulation and flocculation, popular coagulants and feeding devices -2 hrs

Module 3
Filtration of water-theory of filtration-types of filters - design of arapid sand filter - 3hrs

Disinfection of water - various methods - advantages and limitations -2 hrs

Lay out of water distribution network-types-methods of distribution-network analysis -Hardy
cross and equivalent pipe methods-4 hrs

Module 4

Layout plan of a conventional waste water treatment plant- site selection- concept of primary,
secondary and tertiary treatment- 1hr

Unit operations in waste water- primary treatment -equalization of flow- 2hrs



Secondary treatment methods-basic concepts of biological unit processes-aerobic and
anaerobic- attached and suspended growth processes (Concepts only)- 2 hr

Activated sludge process- basic concepts-design of a conventional Activated Sludge Plant -
3hrs

Trickling filter (Concept only)- types- construction & operation - 1 hr

Module 5

Anaerobic treatment of high strength waste water- Up flow Anaerobic Sludge Blanket (UASB)
reactor (Concept only)- 2 hrs

Natural waste water treatment systems-Oxidation Ponds and Lagoons-Wetlands and Root-
zone systems ( Concepts only)- 3 hrs

Low cost sanitation systems- Design of a septic tank and soak-pit - 2 hr
Sludge treatment (concepts only) -thickening- digestion- dewatering- drying- composting- 2hrs
Text Books:

1. Howard S Peavy, Donald R Rowe and George Tchobanoglous, Environmental
Engineering, Mc Graw Hill Education , 2013

2. Mackenzie L Davis, David A Cornwell, Introduction to Environmental

Engineering, Mc Graw Hill Education, 2014

S.K.Garg, Water Supply Engineering, Khanna Publishers. 2010

4. G S Birdie, Water Supply and Engineering, Dhanapat Rai Publishing Company,
2014

5. J. Arceivala, Shyam R. Asolekar, Wastewater Treatment for Pollution Control
and Reuse, McGrawhill Education, 2007

6. S.K. Garg, Sewage disposal and air pollution engineering, Khanna Publishers.
2008

(98]

References:

1. Metcalf and Eddy, Waste Water Engineering, Tata McGraw Hill publishing Co Ltd,
2003

2. Syed R Qasim, Edward M Motley, Guang Zhu, Water Works Engineering-Planning,
Design & Operation, PHI Learning, 2012.

3. Syed R Qasim, Wastewater Treatment Plants-Planning, Design & Operation, CRC
Press,1999



Lecture Plan- Environmental Engineering

Module Topic Course No. of
Outcomes | Lectures
addressed

1 Module 1: Total Lecture Hours -9
1.1 Introduction to environmental engineering and role of COl1 1
environmental engineers-enhancing natural purification
processes in an engineered environment-public health
perspective for treating water and waste water
1.2 Water and waste water quantity estimation: CO2 3
Population forecast- water demand estimation-types of
demand- demand fluctuation
1.3 Estimation for waste water quantity- dry weather flow CO2 2
and storm water flow-population equivalent-design
period
1.4 Collection and conveyance: CO2 1
water intake structures- -gravity flow and pressure flow
systems-
1.5 Systems of sewerage: separate and combined-types of CO2 2
pumps for water and waste water conveyance
2 Module I1: Total Lecture Hours- 9
2.1 Layout plan of a conventional water treatment plant- site | CO1,CO4 3
selection-concept of unit operations and unit processes-
Screening-types of screens-aeration-aerator types
2.2 Theory and principles of sedimentation-Stoke’s law- CO3 4
Types of settling -Design of plain sedimentation tanks
2.3 Mechanisms of coagulation and flocculation, popular CO3 2
coagulants and feeding devices
3 Module III: Total Lecture Hours-9
3.1 Filtration of water-theory of filtration-types of filters - C0O3,CO4 3
design of rapid sand filter
3.2 Disinfection of water - various methods - advantages and CO4 2
limitations
33 Lay out of water distribution network-methods of CO4 4
distribution-network analysis -Hardy cross and equivalent
pipe methods
4 Module IV: Total Lecture Hours- 9




4.1

Layout plan of a conventional waste water treatment
plant- site selection- concept of primary, secondary and
tertiary treatment

COl1

4.2

Unit operations in waste water- primary treatment -
equalization of flow

CO3

4.3

Secondary treatment methods- basic concepts of
biological unit processes-aerobic and anaerobic- attached
and suspended growth processes (Concepts only)

CO4

4.4

Activated sludge process- basic concepts-design of a
conventional Activated Sludge Plant

CO3

4.5

Trickling filter (Concept only)- types- construction &
operation

CO3

Module V: Total Lecture Hours- 9

5.1

Anaerobic treatment of high strength waste water- Up
flow Anaerobic Sludge Blanket (UASB) reactor (Concept
only)

CO3

52

Natural waste water treatment systems-Oxidation Ponds
and Lagoons-Wetlands and Root-zone systems (Concepts
only)

CO3, CO4

53

Low cost sanitation systems- Design of a septic tank and
soak-pit

CO3

54

Sludge treatment (concepts only) - thickening- digestion-
dewatering- drying- composting

CO4




Model Question Paper

Reg No.: Name:

APJ ABDUL KALAM TECHNOLOGICAL UNIVERSITY
SIXTH SEMESTER B.TECH DEGREE EXAMINATION

Course Code: CET304
Course Name: ENVIRONMENTAL ENGINEERING

Max. Marks: 100 Duration: 3 Hours
Part A
(Answer all questions; each question carries 3 marks)

—

Explain dry weather flow

What is an intake?

Why screens are used in water and waste water treatment plants?

What is hindered settling?

Compare slow sand filter and rapid sand filter

Explain the principle of disinfection

Discuss the unit operations and unit processes in a waste water treatment plant

Compare aerobic and anaerobic processes

A R

How wetlands treat waste water?

—
=]

. Explain the working of a septic tank with a neat sketch

PART B
(Answer one full question from each module, each question carries 14 marks)

11. (a) Explain in brief different methods used for prediction of future population of a city

(9 Marks)

(b) What is fire demand? How will you calculate fire demand (5 Marks)
OR

12. (a) Explain the term "Design Period" (5 Marks)

(b) Forecast the population of the town in the year 2040 from the following data using
arithmetic increase method and geometric increase method



Year 1990 2000 2010 2020

Population 13400 19500 28500 36300

(9 Marks)

13. (a) Explain with sketches the types of aerators with advantages and limitations

(6 Marks)

(b) Explain different types of settling (8Marks)
OR

14. (a) Explain the mechanisms of coagulation (5 Marks)

(b) Design a plain sedimentation tank for treating 6 MLD of water. Make suitable
assumption. Prepare a neat sketch

(9 Marks)
15. (a) Explain the theory of filtration (5 Marks)
(b) Explain and compare various disinfection methods (9Marks)
OR
16. Design a rapid sand filter to treat 10 million litres of raw water per day allowing 0.5%
of filtered water for backwashing. Half hour per day is used for backwashing. Assume
necessary data. (14 Marks)
17. (a) Discuss the role of an equalization tank at a waste water treatment plant
(4Marks)
(b) Discuss in detail various biological processes available for treating waste water
(10 marks)
OR
18. (a)Explain primary, secondary and tertiary treatment phases (5 Marks)
(b) Design an activated sludge plant treat 6.0 Mld of domestic sewage having a
BOD of 210 mg/l. The final effluent should have a BOD of 30 mg/I1. (9 Marks)
19. (a) Discusssludge treatment processes for safe disposal (9 Marks)
(b) Explain the working of a UASB with neat sketch (5 Marks)
OR

20. Discuss natural waste water treatment systems with neat sketches (14 Marks)



CET306

Year of
Introduction
PCC 4100 4 2019

DESIGN OF HYDRAULIC Category | L | T | P | Credit
STRUCTURES

Preamble: The general objective of this course is to expose the students to the fundamental
concepts of hydraulic design of different hydraulic structures and to develop the drawings of
minor irrigation structures. This course equip the students to perform the hydraulic design of
minor irrigation structures such as cross drainage works, canal falls and regulators and prepare
drawings of the same. To impart the knowledge on causes of failure and design criteria of
hydraulic structures like dams and canal structures.

Pre-requisite: Fluid Mechanics and Hydraulics, Hydrology & Water Resources Engineering

Course outcome : After the course, the student will able to:

CO1 Elucidate the causes of failure, principles of design of different components of hydraulic
structures

CO2 | Describe the features of canal structures and perform the design of alluvial canals

CcO3 Perform the hydraulic design of minor irrigation structures such as cross drainage works,
canal falls, cross regulator

CO4 | Prepare the scaled drawings of different minor irrigation structures

CO5 Describe the design principles and features of dams and perform the stability analysis of
gravity dams

CO - PO Mapping

1 — Slight (Low), 2 — Moderate (Medium), 3 — Substantial (High)

DESIGN OF
HYDRAULIC

PO1 | PO2 [ PO3 | PO4 | POS | PO6 | PO7 | POS | PO9 | PO10 | POLL | POI2
0]
~|col|3 |2 1
E C02 2 QE
2|Co3 |3 |3 |3
=1 co4 3
cos|3 |2 1|1




Assessment pattern

Continuous Assessment Tests
Bloom’s Test 1 Test 2 End Semester Examination
Category (Marks) (Marks) (Marks)
Remember 5 5 10
Understand 10 10 20
Apply 20 20 40
Analyze 15 15 30
Evaluate
Create
Mark distribution
Total marks CIE ESE ESE Duration
150 50 100 3 hours

Continuous Internal Evaluation Pattern:

Attendance
Continuous Assessment Test(2 numbers)

(For the first internal test, minimum two design
should be included)

Assignment/Quiz/Course project

Assignment should be scaled drawings (in A;
size sheet)

Total

End semester examination pattern: There will be three parts; Part A, Part B and Part C.
Part A contains 2 questions each from Modules I and II, out of which student can answer
any one. Total marks for this part will be 30. Each question can have maximum 2 sub-
divisions and carry 15 marks. Part B will be for 50 marks with 25 mark for design and 25
the drawing part, two views should
be asked. Part C will be for 20 Marks. Two full questions each from Modules IV and V

mark for drawing (not to scale) based on Module III. In

carrying 10 mark should be asked and the student can
The examination will be for 3 hours.

10 marks
25 marks

15 marks

50 marks

answer any one from each module.




Course Code: CET306
Design of Hydraulic Structures
Course Level Assessment Questions

Elucidate the causes of failure, principles of design of different components of

col hydraulic structures
1 State Khosla’s interim conclusions
2 Explain the causes of failure of weirs on permeable soils and state the remedial measures
3 Explain the corrections to be applied on % uplift pressure estimated by the method of
independent variables
4. Obtain the expression for floor thickness as per Bligh’s theory
CO2 | Describe the features of canal structures and perform the design of alluvial canals
1 State the functions of under sluices and divide walls
2 Explain the classification of cross drainage structures
3 Describe the features of a Siphon well drop with a sketch
4. Explain Kennedy’s theory for the design of Alluvial channels
5. Explain (1) level crossing (ii) canal siphon with sketches
6 Design an irrigation canal through alluvial soils for the following data : Discharge =20
) m’/sec; Lacey’s silt factor =1
Perform the hydraulic design of minor irrigation structures such as cross drainage
CO3 | works, canal falls, cross regulator.
Design a 1.5 m Sarda Type Fall for a canal carrying a discharge of 40 cumecs with
the following data
1 (a) Bed Level Upstream-105.0m
Bed Level Downstream-103.5m Side Slopes of canal-1:1
Full Supply Level Upstream-106.8 m Bank level upstream-107.4 m
Bed width-U/s and D/s-30 m  Safe Exit Gradient for Khosla’s theory-1/5
(®) | Sketch following views of the structure:
(a) Half plan at top level and half at foundation level
(b) Longitudinal sectional elevation
CO4 | Prepare the scaled drawings of different minor irrigation structures




1. (a)

Design a 1.8 m trapezoidal notch fall for the following data (Assignment):